

Neuromodulators in the Brain-Gut Axis: their Role in the Therapy of the Irritable Bowel Syndrome

Mihaela Fadgyas Stanculete¹, Dan Lucian Dumitrascu², Douglas A Drossman³

1) Department of Neurosciences, Discipline of Psychiatry and Pediatric Psychiatry, Iuliu Hatieganu University of Medicine and Pharmacy, Romania;
2) 2nd Department of Internal Medicine, Iuliu Hatieganu University of Medicine and Pharmacy, Cluj-Napoca, Romania;
3) Center for Education and Practice of Biopsychosocial Care, Drossman Gastroenterology, University of North Carolina, Chapel Hill, NC, USA; The Rome Foundation, Raleigh, NC, USA

Address for correspondence:
Dan Lucian Dumitrascu
2nd Department of Internal Medicine, Iuliu Hatieganu University of Medicine and Pharmacy, Cluj-Napoca, Romania
ddumitrascu@umfcluj.ro

Received: 08.11.2021
Accepted: 21.11.2021

ABSTRACT

Irritable bowel syndrome (IBS) is a clinically well-defined chronic condition that is now understood as a disorder of gut-brain regulation, as established in the work of the Rome IV committees coordinated by Drossman, 2016. People with IBS often report high disability levels and poor health-related quality of life. Drug therapy focuses on reducing main symptoms and disability and improving health-related quality of life. Central neuromodulators reduce IBS symptoms by targeting dysregulated pain and motility related to gut-brain dysregulation. It can also treat associated mental health symptoms. Based on their multiple effects on central and peripheral mechanisms, neuromodulators have been used to treat IBS patients. This review presents the rationale supporting medication treatments for specific IBS symptoms, discusses evidence-based management of IBS with central neuromodulators, and reviews the progress in the research for new neuromodulators.

Key words: antidepressants – antipsychotics – central neuromodulators – irritable bowel syndrome IBS – psychotropic medication – 5-hydroxytryptamine-3 – serotonin.

Abbreviations: 5HT₃: 5-hydroxytryptamine-3; AA: atypical antipsychotics; IBS: irritable bowel syndrome; IBS-C: constipation predominant IBS; IBS-D: diarrhea-predominant IBS; NaSSa: noradrenaline and specific serotonergic agent; RCT: randomized controlled trial; SNRI: serotonin-norepinephrine reuptake inhibitors; SSRI: selective serotonin reuptake inhibitors; TCA: tricyclic antidepressants.

INTRODUCTION

Irritable bowel syndrome (IBS) is a chronic polysymptomatic condition that generates high direct and indirect healthcare costs. It has a significant effect on the lives of affected patients and their families and poses a significant burden on healthcare systems [1]. It is more common in females, the female: male ratio being 1.8 [2]. According to a recent study prevalence rates of IBS among internet survey countries ranged from 1.3% to 7.6% in adults [3], but it also occurs in children [3, 4]. In line with the consensus criteria, IBS's core clinical features are abdominal pain or discomfort, gas, bloating, and altered bowel transit.

Furthermore, IBS patients are characterized by extraintestinal and psychological symptoms (anxiety, depression, insomnia, fatigue, somatization), and these associations are not explained by health-care-seeking behavior alone. Moreover, these types of symptoms affect the outcome and clinical management decisions [4-9]. Therefore, IBS symptoms usually require a multidisciplinary approach using both pharmacological and non-pharmacological interventions [10].

Currently, IBS is redefined as a disorder of gut-brain interaction [11, 12]. Newly suggested top-down and bottom-up models help integrate reported physio-pathological mechanisms and provide an opportunity to understand better and treat the disease process. The pathophysiology of IBS includes, but is not limited to, an interaction between intestinal microbiota, the mucosal barrier, immune activation, nerve plasticity, visceral hypersensitivity, enteroendocrine factors, and amplification contributors by psychological factors [11, 13-19].

Patients with IBS can be challenging to treat and have a significant annual impact on healthcare systems and society [20]. Physicians and patients may feel frustrated about medically unexplained pain and are unfamiliar with obtaining

effective treatment since conventional medical therapy sometimes seems to be of no significant effect on IBS. Some physicians even think that IBS patients' symptoms are less severe than reported when the symptoms could not be well explained by organic pathology, leading to trust crises between physicians and patients. This results in communication difficulties that erode the patient-provider relationship and health care practice for these patients in general [21]. As with any chronic pain state, comorbid depression, anxiety, and sleep disturbances are common [22-25].

Drugs that were developed to target specific receptors in the gut via the enteric nervous system and the brain via the central nervous system and its spinal and autonomic connections alter the levels and activity of neurotransmitters and are called neuromodulators. In IBS, peripheral neuromodulators acting in the gut enteric system include chloride channel agents and 5-hydroxytryptamine-3 (5HT₃) receptor antagonists as examples. Medical treatments targeting disordered brain-gut axis activity (central neuromodulators) can also lead to improved symptoms and a better quality of life (see Table I).

Table I. Common central neuromodulators used in irritable bowel syndrome

Pharmacological class	Examples
Tricyclic antidepressants (TCAs)	Amitriptyline (tertiary TCA) Imipramine (tertiary TCA) Desipramine (secondary TCA) Nortriptyline (secondary TCA)
Selective serotonin reuptake inhibitors (SSRI)	Fluoxetine Sertraline Escitalopram Citalopram
Serotonin-norepinephrine reuptake inhibitors (SNRI)	Duloxetine Venlafaxine Milnacipran
Noradrenaline and specific serotonergic agent (NaSSa)	Mirtazapine
Antipsychotics	Quetiapine Olanzapine Aripiprazole
Anticonvulsants	Gabapentin Pregabalin

The treatment with central neuromodulators for IBS consists of different psychotropic medications (antidepressants, anxiolytics, antipsychotics, and hypnotics/sedatives), that have a general effect on pain and bloating symptoms and secondarily on bowel habits. Some of these medications may be considered base on IBS subtypes. Thus, knowledge and confidence in prescribing the most used neuromodulators aid the management of the symptoms associated with IBS, and the management of psychiatric symptoms triggered by IBS symptoms.

Based on the previous consideration when selecting a specific medication, clinicians should check the clinical characteristics of IBS, such as pain or abdominal discomfort, the presence of diarrhea or constipation, psychiatric comorbidities. In addition, it is necessary to select the appropriate drug according to the patients' current clinical condition. The evidence for the benefit of neuromodulators

in IBS treatment is based on randomized controlled trials (RCTs) and nonrandomized trials with controls. However, a recent systematic review reported very few well conducted trials using central neuromodulators for IBS and much of the information is derived from treating other chronic painful medical disorders [12]. Also, these treatments are considered "off label" because they do not have an official FDA indication for IBS treatment.

The interest in the therapy with neuromodulators in IBS is reflected by the emergence of a new subspecialty called psychogastroenterology [26, 27]. It is also reflected in the prescription practice of gastroenterologists [28]. Therefore, the aim of this review is to present an update on the use of neuromodulators in IBS.

NEUROMODULATORS IN THE BRAIN-GUT AXIS

Tricyclic Antidepressants (TCAs)

Tricyclic antidepressants (TCAs) represented the first-line pharmacological treatment of major depression for decades. They are classified in tertiary amines, such as amitriptyline, doxepin, imipramine, clomipramine, and secondary amines: nortriptyline, desipramine, and protriptyline. In general, the secondary amines have less frequent or severe anticholinergic or antihistaminic side effects. The effectiveness of TCAs depends on both dosage and duration of therapy [29].

In IBS treatment, TCAs are prescribed in low doses and are usually safe, although their use may be limited by safety and tolerability concerns. Appropriate use of TCAs requires a good understanding of their mechanism of action and pharmacological characteristics, slow adjustment of the dosage given, and careful assessment of the somatic comorbidities.

Tricyclic antidepressants modulate central pain via modulation of ascending visceral sensory afferents and central transmission, have a peripheral analgesic effect via alternations of histaminergic and/or cholinergic transmission within the gastrointestinal tract, improve the quality of sleep, and influence gastrointestinal motility. They also have a dose related effect of reducing afferent signaling from the gut [30].

Another mechanism of action is activating interneurons that will release inhibitory substances as gamma-aminobutyric acid (GABA) or endogenous opioids [31]. In addition, mechanisms such as inhibitions of the N-methyl-D-aspartate receptor (a subtype of glutamate receptors) and inhibition of voltage-gated Ca²⁺ probably also play a role in their pain-relieving effect [32].

Tricyclic antidepressants have been the subject of many RCTs and are most suitable for patients with diarrhea-predominant IBS (IBS-D); adherence should be monitored because side effects often determine therapy discontinuation. The anticholinergic effects of the TCAs are a less likely mechanism which could improve symptoms, as anticholinergic agents give less benefit [33, 34]. Their ability to prolong intestinal transit times is why these drugs are preferred over the selective serotonin-reuptake inhibitors (SSRIs) in IBS-D. The choice of antidepressants and dosing should be based on potential side effects (Table II).

Table II. Tricyclic antidepressants used for irritable bowel syndrome (IBS) treatment

Medication	Start dosage	Maximal dosage	Precautions	Adverse events	Comments
Amitriptyline	25 mg	75 mg	Glaucoma	Sedation	Treatment of refractory
Imipramine	25 mg	50 mg	History of urinary retention	Orthostatic hypotension	diarrhea-predominant IBS
Doxepin	25 mg	75 mg	History of seizure disorder	Drowsiness	Anti-pain effect
Desipramine	50 mg	150 mg	Cardiac problems	Urinary retention	Gut-slowing effect
Nortriptyline	25 mg	100 mg	Benign prostatic hyperplasia	Blurred vision	Once daily at bedtime
				Dry mouth	Off label use
				Palpitations	
				Weight gain	
				Sexual dysfunction	
				Arrhythmia	
				Dizziness	

Despite the side effects, several meta-analyses have suggested that TCAs are safe for IBS treatment [35, 36]. Symptom improvement appears to be independent of changes in anxiety or depression scores.

In general, before starting a therapy with TCAs, the cardiac status should be checked (baseline electrocardiogram considered particularly for the elderly or patients with a cardiac history, resting blood pressure, and pulse rate). The contraindications for TCAs are presented in Table III.

Table III. Contraindication of tricyclic antidepressants use

Family history of QTc interval prolongation or sudden cardiac death
Severe liver disease
Hypersensitivity reactions to a tricyclic antidepressant drug
Concomitant use of monoamine oxidase inhibitor agents, clonidine, anticholinergic drugs

Patients with hypokalemia should have periodical monitoring to reduce the risk of arrhythmias. The elderly population is particularly susceptible to side effects when given TCAs. More frequent monitoring may be required if clinically appropriate when the dose is increased, or additional QT-prolonging drugs are added to the regimen.

It is recommended to start the therapy with a low dose; titrating it up to the desired therapeutic dose may decrease patients' side effects, hence promoting treatment adherence. Tricyclic antidepressants seem to be the preferred antidepressant class in patients with IBS-D, with pain refractory to antispasmodics as the main symptom [37].

The response to treatment should be measured in quality-of-life improvement, daily functioning, number, and intensity of IBS symptoms, particularly pain.

Selective Serotonin Reuptake Inhibitors (SSRIs)

Serotonin is an important neurotransmitter in the brain and gastrointestinal tract, where it plays an important role in regulating sensory and motor functions. Selective serotonin reuptake inhibitors (SSRIs) inhibit serotonin transporter, thereby increasing levels of serotonin.

Among the many antidepressants, SSRIs are the most prescribed because they are safer and have a more favorable side-effect profile than the previous generations of antidepressants [38]. Reported experience with the selective SSRIs is much less robust than in TCAs, but improvement in global well-being was found even among non-depressed IBS patients. However, SSRIs are typically used in full psychiatric dosages, the onset of effect on IBS symptoms is slow, and the benefits may be related more to a decrease in associated anxiety or depressive symptoms and an indirect effect on IBS symptom reporting (see Table IV).

The SSRIs are less effective for gastrointestinal pain due to the lack of action on synaptic levels of norepinephrine. Some benefit in small studies has been shown for esophageal pain [12]. Studies suggest that it is appropriate to initiate the treatment with an SSRI when the patient presents a high level of anxiety contributing directly to symptom increase [39]. Also, they may not improve bloating [40, 41]. Selective serotonin reuptake inhibitors could be used combined with other drugs such as a serotonin-norepinephrine reuptake inhibitor (SNRI) or a TCA [42]. Based on studies of the side effects of antidepressants, SSRIs could be used safely for the most part in constipation predominant IBS (IBS-C), as they demonstrate a prokinetic effect and have a side effect of diarrhea [12, 43]. There are some differences between different SSRIs, citalopram has effects on colonic tone and sensitivity, and paroxetine has an anticholinergic effect useful when patients have diarrhea [44, 45]. Selective serotonin reuptake inhibitors with a medium

Table IV. Selective serotonin inhibitors used for irritable bowel syndrome treatment

Medication	Start dosage	Maximal dosage	Precautions	Adverse events	Comments
Fluoxetine	20 mg	40 mg		Nervousness, agitation, or restlessness	Administration with food may reduce the risk of nausea
Citalopram	20 mg	40 mg	History of mania	Diminish sexual interest, desire, performance, satisfaction	Risk of bleeding: consider prescribing a gastroprotective drug in older people who are taking nonsteroidal anti-inflammatory drugs or aspirin
Escitalopram	10mg	20 mg	Epilepsy	Insomnia	Off label use in constipation predominant IBS
Paroxetine	10 mg	40 mg	Glaucoma	Dry mouth	
Sertraline	50 mg	150 mg	Hepatic/renal impairment	Nausea, vomiting	
				Diarrhea	

half-life, such as escitalopram, are more appropriate than longer half-life drugs such as fluoxetine [46, 47].

Careful consideration of limitations of RCTs on SSRIs in IBS is warranted to formulate a safe and beneficial treatment regimen for patients with IBS.

Serotonin-Norepinephrine Reuptake Inhibitors (SNRIs)

Specific SNRIs are a more recent class of antidepressants. The double-action of serotonin and norepinephrine reuptake inhibition determines a profile of effectiveness comparable to TCAs [48]. The prominent representatives of this class are duloxetine, venlafaxine, and milnacipran (Table V). In healthy participants, SNRIs are associated with increased colonic compliance and reduced sensations to distension [49, 50]. Due to pharmacological characteristics, SNRIs are more potent analgesics than SSRIs subsequent to their noradrenergic effects [51]. They do not determine the same degree of sedation or anticholinergic side effects such as TCAs [52, 53]. Their main side effect is nausea which can be partially relieved by taking the medication with food [54]. In healthy participants, venlafaxine alters colonic compliance and tone and reduces sensation during colonic distention [55].

Duloxetine has appeared helpful for IBS in several open-label IBS trials, but still, there is little data regarding the efficacy of duloxetine in IBS treatment [56-58]. Open-label studies have shown benefit of duloxetine in patients with IBS and comorbid depression [59] and anxiety [57]. Duloxetine was moderately well tolerated. Nevertheless, based on empiric evidence the Rome committees recommend its use in chronic gastrointestinal painful symptoms based on a relatively low side effect profile compared to TCAs and established benefit in other somatic chronic pain disorders [12].

Milnacipran was active in models of IBS and abdominal visceral pain in rodents suggesting the possible use in IBS patients [60]. It shows clear benefit for fibromyalgia, and widespread body pain and by association may be considered for IBS [61]. However, its role in addressing IBS symptoms in humans has yet to be investigated.

Venlafaxine has shown benefit for patients with functional chest pain [62] but its efficacy in IBS while not yet established, may be considered as a SNRI. However, when using this medication the noradrenergic effect does not occur until higher dosages (over 175 mg/day) [12, 63].

The use of SNRIs in IBS focuses on reducing key symptoms and improving the quality of life. Some patients with IBS might experience substantial symptom relief without clinically relevant adverse events with duloxetine or milnacipran. Because SNRIs are less constipating than TCAs, they should be considered in a patient with IBS-C, particularly for those who also have anxiety or depressive symptoms [64, 65].

Clinicians should be aware of adverse phenomena that occur when the antidepressants are stopped too suddenly. The emergence of physical and neuropsychiatric symptoms within days to weeks after discontinuation of an SSRI or SNRI that results in significant distress and are not accounted for by other causes is defined as serotonin reuptake inhibitor discontinuation syndrome [66-68]. The symptoms are presented in a concise format in Table VI. They usually occur within three days after stopping the antidepressant. To avoid the discontinuation syndrome, SSRIs and SNRIs should be slowly decreased over several weeks under the physician's guidance [69-71].

Table VI. Clinical symptoms of antidepressants discontinuation syndrome

Common symptoms	Occasional symptoms
Flu-like symptoms	Perspiration
"Electric shock"-like sensations	Impaired temperature regulation
Dizziness	Ataxia
Sleep disturbances (insomnia, vivid dreams)	Attention and memory impairments
Irritability	
Crying spells	
Nausea, vomiting, diarrhea	

Noradrenaline and Specific Serotonergic Agent (NaSSa)

The rationale for using mirtazapine, a noradrenaline and specific serotonergic agent (NaSSa) as a treatment for refractory IBS emerges from a large body of evidence that pointed out the efficacy of 5HT₃ receptor antagonists in IBS-D and non-constipated IBS patients.

Mirtazapine blocks alpha two adrenergic presynaptic receptors on serotonin neurons, thereby increasing serotonin neurotransmission and blocks 5HT_{2A}, 5HT_{2C}, and 5HT₃ serotonin receptors [72]. 5-HT₃ receptor antagonists are known to reduce stool frequency, urgency, consistency, and abdominal pain in patients with diarrhea by decreasing reflex activity in the gut, motor, and secretory and diminishing the extrinsic activation of sensory neurons, which transmit signals to the brain.

Also, it has been pointed out that the 5HT₃ receptor takes a valuable role in gut functioning by mediating the gut central nervous signaling. Mirtazapine is a 5HT₃ receptor antagonist, which in addition to treating depression and anxiety, may be beneficial for managing patients with IBS [73, 74]. The action of mirtazapine as a potent H₁ antagonist has been linked to its ability to decrease visceral sensitivity, also it has been noted that mirtazapine, like TCAs, has a marked antinociceptive effect, but the exact mechanism of action it is still unknown [75]. A case report on the benefit of the mirtazapine in a female patient with major depression and IBS underlined the major improvement of cramping and bloating after two-weeks of treatment [76].

Table V. Serotonin-norepinephrine reuptake inhibitors used for irritable bowel syndrome treatment

Medication	Start dosage	Maximal dosage	Precautions	Adverse events	Comments
Venlafaxine	37.5 mg/bid	225 mg	History of mania	Nausea	Useful for abdominal pain
Duloxetine	30 mg	90 mg	Epilepsy	Agitation	Off-label use
			Glaucoma	Dizziness Sleep disturbance	
Milnacipran	50 mg/bid	100 mg/bid	Hepatic/renal impairment	(both insomnia and somnolence)	
			Hypertension	Fatigue,	
			Diabetic gastroparesis	Liver dysfunction	

A recent randomized, double-blind, and placebo-controlled study from 2021, which evaluated the effects of mirtazapine on IBS-D patients, showed a reduction of severity of IBS symptoms. The positive effects were given by increasing stool consistency and decreasing stool frequency, urgency, and abdominal pain scores, which all led to a larger number of days without diarrhea, bowel urgency, and pain [77].

Other case reports and small studies sustained the efficacy of mirtazapine in IBS patients with diarrhea or mixed symptoms. Doses of 15 to 30 mg were used with beneficial effects on both gastrointestinal and psychological symptoms, but important side effects such as weight gain, sedation, dry mouth, and hypotension were noted. Nevertheless, mirtazapine (as presented in Table VII) appears to be beneficial and well-tolerated, and safe, and some of its side effects may be beneficial, such as weight gain in patients with a low body mass index, and sedation may become more tolerable in time [78-81].

Antipsychotics

The rationale of using atypical antipsychotics (AA) in IBS is based on a bidirectional relationship between IBS and psychiatric comorbidities, on a high prevalence of IBS in psychiatric patients, and on the fact that IBS is frequently comorbid with depression, anxiety disorders, and other psychiatric disorders.

Antidepressants are used in severe and refractory IBS patients with limited efficacy. It has been suggested that AAs, such as quetiapine, olanzapine, and aripiprazole, which are approved for major depressive disorders, could be used as augmentation therapy in IBS [82].

Potential mechanisms of action of atypical antipsychotics (AA) in IBS are represented by their antihistaminergic mechanism, reduction of proinflammatory cytokine levels, analgesic effect, anticholinergic effect, and prokinetic effect through D2 receptor antagonism. The contribution of these mechanisms of action in IBS is complex and not fully understood, but they resemble the mechanisms of action of antidepressants used in IBS treatment [83].

The use of quetiapine in IBS patients has been reported as an augmentation of antidepressant treatment [84]. In addition, the clinical benefit of small doses of quetiapine ranging from 25 mg 100 mg daily has been described in small clinical trials and some case reports in patients with severe refractory IBS [85]. The potential use of olanzapine in augmentation for abdominal pain reduction and improved sleep resides, possibly in its inhibitory action at serotonin receptors [86]. Also, animal models demonstrated the effect of olanzapine on inhibition of colonic motility associated with 5HT-receptors and myosin-light chain kinase [87]. Animal studies revealed analgesic properties of aripiprazole via D2 and 5HT receptors

antagonism [88, 89]. The recommended doses of AA in IBS and its side effects are presented in Table VIII.

Anticonvulsants

Anticonvulsants such as gabapentin and pregabalin are voltage-sensitive calcium channel blockers used in epilepsy but also neuropathic pain, chronic pain, and anxiety disorders. These agents are classified as peripheral neuromodulators and could have a potential benefit for IBS patients [90]. A potential mechanism of action increases the sensory threshold for distension in patients with IBS with visceral hypersensitivity [91]. Pre-clinical studies evidenced that the alpha (2) delta ligands reduce both visceral allodynia and hyperalgesia [92].

A RCT that compared pregabalin to placebo in IBS patients evidenced that pregabalin might be beneficial for IBS abdominal pain, bloating, and diarrhea, but not for constipation. Doses of 450 mg pregabalin were used for 12 weeks [93]. Another pilot study that assessed pregabalin's effects, at a dose of 200 mg, on colonic compliance, sensory and motor functions in patients with IBS-C found that pregabalin does not reduce distension-related colonic pain in this type of patient [94].

The effects of 300-600 mg/day of gabapentin on the rectum's motor and sensory function in patients with diarrhea-predominant IBS were evaluated in a small clinical trial and showed that gabapentin reduces rectal sensory thresholds by attenuating rectal sensitivity to distension and by enhancing rectal compliance [95]. Gabapentin has also been shown to inhibit spontaneous pain and behavioral anxiety in IBS animal models induced by zymosan administration [96].

Dosing tips, recommendations, and side effects of anticonvulsants used in IBS are presented in Table IX.

Augmentation Treatment

Experienced clinicians can treat more refractory symptoms using augmentation methods [12] which involves combining two or more neuromodulators, or other treatments. Examples include using an antidepressant with a gut-acting medication, with an antipsychotic agent or with behavioral treatment such as cognitive behavioural therapy. It is useful when monotherapy is unsuccessful, partially successful, or produces side effects. It is helpful in IBS with multiple somatic and psychological symptoms [12].

The duration of treatment with neuromodulators varies from patient to patient. The antidepressant treatment may show benefit in 4-8 weeks but should be continued for 6-12 months to prevent relapse after discontinuation [12]. Meanwhile, others, especially those with a long history of IBS, may need to take them for a more extended period. However, future studies are needed that follow subjects over more extended periods to elucidate how

Table VII. Noradrenaline and specific serotonergic agent (NaSSA) used for irritable bowel syndrome treatment

Medication	Start dosage	Maximal dosage	Precautions	Adverse events	Comments
Mirtazapine	15 mg	45 mg	Renal/hepatic/cardiac impairment may require a lower dose May induce mania	Weight gain Dry mouth Sedation Dizziness Confusion Hypotension	Initial dose 15 mg in the evening Sedation may decrease as dose increases 7.5 mg may increase sedation

Table VIII. Antipsychotics used in irritable bowel syndrome (IBS) treatment

Medication	Start dosage	Maximal dosage	Precautions	Adverse events	Comments
Quetiapine	25 mg	100 mg	Cardiac problems	Dizziness	Refractory IBS
Olanzapine	2.5	10 mg	Obesity Diabetes mellitus	Sedation Orthostatic Hypotension Tachycardia Weight gain	Augmenting treatment with antidepressants Off label use
Aripiprazole	2.5	7.5 mg	Cardiac problems Obesity Diabetes Mellitus	Headache Nervousness Restlessness Dizziness Akathisia	Refractory IBS Augmenting treatment with antidepressants Off label use

Table IX. Anticonvulsants used in the irritable bowel syndrome (IBS) treatment

Medication	Start dosage	Maximal dosage	Precautions	Adverse events	Comments
Gabapentin	300 mg	600 mg	Renal impairment	Sedation Dizziness Ataxia Tremor	IBS-D Off label use Antacids may reduce bioavailability
Pregabalin	150 mg	450 mg	Renal impairment	Sedation Ataxia Fatigue Tremor	IBS-D Off label use

long would be enough for patients with IBS to get well, remain stable, and prevent relapse. It is very important to explain to the patient the rationale of using neuromodulators. If the patient has not been given an adequate explanation for prescribing a neuromodulator, they may feel that their illness is not being taken as genuine and lose trust in the doctor. When describing the illness experience, the patients with IBS underline three significant themes: loss of control (which derives from poorly understood pathophysiology, inability to anticipate, prevent, or control the symptoms of IBS), social isolation generated by the avoidance behaviors, concerns about stigmatization and concerns regarding interference with dating, intimacy, and sexuality, dissatisfaction with the medical system [97]. A patient-centered approach with a priority on effective communication is required when evaluating and treating patients with IBS [98].

CONCLUSIONS

This article offers an overview of the neuromodulators used to alleviate the symptoms of IBS. The IBS treatment will be more effective when it is tailored to the patient's needs, the success relying on a good physician-patient relationship. The neuromodulators do not represent the first line of treatment, but they are essential drugs if the proper indications are endorsed, particularly when the patient has more severe painful symptoms.

Part of the gastroenterologist's role is to promote an integrated treatment approach and help the IBS patient establish a connection with other specialists (mental health clinicians, nutritionists) if indicated. In the IBS case, gastrointestinal symptoms and emotional functioning need to be viewed as influencing each other, but the physicians and patients should be realistic about the potential benefits of neuromodulators in IBS treatment. Thus, integration of care is necessary for this patient group.

Conflicts of interest: None to declare.

Authors' contributions: M.F.S. wrote the manuscript, edited the manuscript, and approved the final draft submitted. D.L.D. and D.D. critically revised, edited the manuscript and approved the final draft for submission.

REFERENCES

1. Agarwal N, Spiegel BM. The effect of irritable bowel syndrome on health-related quality of life and health care expenditures. *Gastroenterol Clin North Am* 2011;40:11-19. doi:[10.1016/j.gtc.2010.12.013](https://doi.org/10.1016/j.gtc.2010.12.013)
2. Kim YS, Kim N. Sex-Gender Differences in Irritable Bowel Syndrome. *J Neurogastroenterol Motil* 2018;24:544-558. doi:[10.5056/jnm18082](https://doi.org/10.5056/jnm18082)
3. Sperber AD, Bangdiwala SI, Drossman DA, et al. Worldwide Prevalence and Burden of Functional Gastrointestinal Disorders, Results of Rome Foundation Global Study. *Gastroenterology* 2021;160:99-114.e3. doi:[10.1053/j.gastro.2020.04.014](https://doi.org/10.1053/j.gastro.2020.04.014)
4. Thapar N, Benninga MA, Crowell MD, et al. Paediatric functional abdominal pain disorders. *Nat Rev Dis Primers* 2020;6:89. doi:[10.1038/s41572-020-00222-5](https://doi.org/10.1038/s41572-020-00222-5)
5. Fadgyas-Stanculete M, Dumitrascu DL, Pojoga C, Nedelcu L. Coping strategies and dysfunctional cognitions as predictors of irritable bowel syndrome diagnosis. *J Evid Based Psychother* 2015;15:113-122.
6. Quigley BM, Sova CC, Brenner DM, et al. (Can't Get No) Patient Satisfaction: The Predictive Power of Demographic, GI, and Psychological Factors in IBS Patients. *J Clin Gastroenterol* 2018;52:614-621. doi:[10.1097/MCG.0000000000000906](https://doi.org/10.1097/MCG.0000000000000906)
7. Grinsvall C, Törnblom H, Tack J, Van Oudenhove L, Simrén M. Psychological factors selectively upregulate rectal pain perception in hypersensitive patients with irritable bowel syndrome. *Neurogastroenterol Motil* 2015;27:1772-1782. doi:[10.1111/nmo.12689](https://doi.org/10.1111/nmo.12689)
8. Polster A, Van Oudenhove L, Jones M, Öhman L, Törnblom H, Simrén M. Mixture model analysis identifies irritable bowel syndrome subgroups characterised by specific profiles of gastrointestinal,

- extraintestinal somatic and psychological symptoms. *Aliment Pharmacol Ther* 2017;46:529-539. doi:[10.1111/apt.14207](https://doi.org/10.1111/apt.14207)
9. Devanarayana NM, Rajindrajith S. Irritable bowel syndrome in children: Current knowledge, challenges and opportunities. *World J Gastroenterol* 2018;24:2211-2235. doi:[10.3748/wjg.v24.i21.2211](https://doi.org/10.3748/wjg.v24.i21.2211)
 10. Dumitrascu DL, Baban A, Bancila I, et al. Romanian Guidelines for Nonpharmacological Therapy of IBS. *J Gastrointest Liver Dis* 2021;30:291-306. doi:[10.15403/jgld-3581](https://doi.org/10.15403/jgld-3581)
 11. Drossman DA. Functional Gastrointestinal Disorders: History, Pathophysiology, Clinical Features and Rome IV. *Gastroenterology* 2016;6:p1262-p1279.e2. doi:[10.1053/j.gastro.2016.02.032](https://doi.org/10.1053/j.gastro.2016.02.032)
 12. Drossman DA, Tack J, Ford AC, Szigethy E, Törnblom H, Van Oudenhove L. Neuromodulators for Functional Gastrointestinal Disorders (Disorders of Gut-Brain Interaction): A Rome Foundation Working Team Report. *Gastroenterology* 2018;154:1140-1171.e1. doi:[10.1053/j.gastro.2017.11.279](https://doi.org/10.1053/j.gastro.2017.11.279)
 13. Holtmann GJ, Ford AC, Talley NJ. Pathophysiology of irritable bowel syndrome. *Lancet Gastroenterol Hepatol* 2016;1:133-146. doi:[10.1016/S2468-1253\(16\)30023-1](https://doi.org/10.1016/S2468-1253(16)30023-1)
 14. Raskov H, Burchard J, Pommergaard HC, Rosenberg J. Irritable bowel syndrome, the microbiota and the gut-brain axis. *Gut Microbes* 2016;7:365-383. doi:[10.1080/19490976.2016.1218585](https://doi.org/10.1080/19490976.2016.1218585)
 15. Mishima Y, Ishihara S. Molecular Mechanisms of Microbiota-Mediated Pathology in Irritable Bowel Syndrome. *Int J Mol Sci* 2020;21:8664. doi:[10.3390/ijms21228664](https://doi.org/10.3390/ijms21228664)
 16. Quigley EMM. The Gut-Brain Axis and the Microbiome: Clues to Pathophysiology and Opportunities for Novel Management Strategies in Irritable Bowel Syndrome (IBS). *J Clin Med* 2018;7:6. doi:[10.3390/jcm7010006](https://doi.org/10.3390/jcm7010006)
 17. Mudyanadzo TA, Hauzaree C, Yerokhina O, Architha NN, Ashqar HM. Irritable Bowel Syndrome and Depression: A Shared Pathogenesis. *Cureus* 2018;10:e3178. doi:[10.7759/cureus.3178](https://doi.org/10.7759/cureus.3178)
 18. Hellström PM. Pathophysiology of the irritable bowel syndrome - Reflections of today. *Best Pract Res Clin Gastroenterol* 2019;40-41:101620. doi:[10.1016/j.bpg.2019.05.007](https://doi.org/10.1016/j.bpg.2019.05.007)
 19. Ding JH, Jin Z, Yang XX, et al. Role of gut microbiota via the gut-liver-brain axis in digestive diseases. *World J Gastroenterol* 2020;26:6141-6162. doi:[10.3748/wjg.v26.i40.6141](https://doi.org/10.3748/wjg.v26.i40.6141)
 20. Tack J, Stanghellini V, Mearin F, et al; IBIS-C Study group. Economic burden of moderate to severe irritable bowel syndrome with constipation in six European countries. *BMC Gastroenterol* 2019;19:69. doi:[10.1186/s12876-019-0985-1](https://doi.org/10.1186/s12876-019-0985-1)
 21. Drossman DA, Ruddy J. Improving Patient-Provider Relationships to Improve Health Care. *Clin Gastroenterol Hepatol* 2020;18:1417-1426. doi:[10.1016/j.cgh.2019.12.007](https://doi.org/10.1016/j.cgh.2019.12.007)
 22. Fadgyas Stanculete M, Dumitrascu DL. Psychiatric comorbidities in IBS patients. *J Psychosom Res* 2016;85:81. doi:[10.1016/j.jpsychores.2016.03.201](https://doi.org/10.1016/j.jpsychores.2016.03.201)
 23. Bear TLK, Dalziel JE, Coad J, Roy NC, Butts CA, Gopal PK. The Role of the Gut Microbiota in Dietary Interventions for Depression and Anxiety. *Adv Nutr* 2020;11:890-907. doi:[10.1093/advances/nmaa016](https://doi.org/10.1093/advances/nmaa016)
 24. Mudyanadzo TA, Hauzaree C, Yerokhina O, Architha NN, Ashqar HM. Irritable Bowel Syndrome and Depression: A Shared Pathogenesis. *Cureus* 2018;10:e3178. doi:[10.7759/cureus.3178](https://doi.org/10.7759/cureus.3178)
 25. Patel A, Hasak S, Cassell B, et al. Effects of disturbed sleep on gastrointestinal and somatic pain symptoms in irritable bowel syndrome. *Aliment Pharmacol Ther* 2016;44:246-258. doi:[10.1111/apt.13677](https://doi.org/10.1111/apt.13677)
 26. Keefer L, Palsson OS, Pandolfino JE. Best Practice Update: Incorporating Psychogastroenterology Into Management of Digestive Disorders. *Gastroenterology* 2018;154:1249-1257. doi:[10.1053/j.gastro.2018.01.045](https://doi.org/10.1053/j.gastro.2018.01.045)
 27. van Tilburg MAL. Psychogastroenterology: A Cure, Band-Aid, or Prevention? *Children (Basel)* 2020;7:121. doi:[10.3390/children7090121](https://doi.org/10.3390/children7090121)
 28. Nulsen B, LeBrett W, Drossman DA, Chang L. A survey of gastroenterologists in the United States on the use of central neuromodulators for treating irritable bowel syndrome. *Aliment Pharmacol Ther* 2021;54:281-291. doi:[10.1111/apt.16467](https://doi.org/10.1111/apt.16467)
 29. Paykel ES, Priest RG. Recognition and management of depression in general practice: consensus statement. *Br Med J* 1992;305:1198-1202. doi:[10.1136/bmj.305.6863.1198](https://doi.org/10.1136/bmj.305.6863.1198)
 30. Su X, Gebhart GF. Effects of tricyclic antidepressants on mechanosensitive pelvic nerve afferent fibers innervating the rat colon. *Pain* 1998;76:105-114. doi:[10.1016/s0304-3959\(98\)00031-1](https://doi.org/10.1016/s0304-3959(98)00031-1)
 31. Fornasari D. Pharmacotherapy for Neuropathic Pain: A Review. *Pain Ther* 2017;6(Suppl 1):25-33. doi:[10.1007/s40122-017-0091-4](https://doi.org/10.1007/s40122-017-0091-4)
 32. Nee J, Zakari M, Lembo AJ. Current and emerging drug options in the treatment of diarrhea predominant irritable bowel syndrome. *Expert Opin Pharmacother* 2015;16:2781-2792. doi:[10.1517/14656566.2015.1101449](https://doi.org/10.1517/14656566.2015.1101449)
 33. Wu W, Ye Q, Wang W, et al. Amitriptyline modulates calcium currents and intracellular calcium concentration in mouse trigeminal ganglion neurons. *Neurosci Lett* 2012;506:307-311. doi:[10.1016/j.neulet.2011.11.031](https://doi.org/10.1016/j.neulet.2011.11.031)
 34. Morgan V, Pickens D, Gautam S, Kessler R, Mertz H. Amitriptyline reduces rectal pain related activation of the anterior cingulate cortex in patients with irritable bowel syndrome. *Gut* 2005;54: 601-607. doi:[10.1136/gut.2004.047423](https://doi.org/10.1136/gut.2004.047423)
 35. Poitras P, Riberdy Poitras M, Plourde V, Boivin M, Verrier P. Evolution of visceral sensitivity in patients with irritable bowel syndrome. *Dig Dis Sci* 2002;47:914-920. doi:[10.1023/a:1014729125428](https://doi.org/10.1023/a:1014729125428)
 36. Xie C, Tang Y, Wang Y, et al. Efficacy and safety of antidepressants for the treatment of irritable bowel syndrome: a meta-analysis. *PLoS One* 2015;10:e0127815. doi:[10.1371/journal.pone.0127815](https://doi.org/10.1371/journal.pone.0127815)
 37. Ford AC, Lacy BE, Harris LA, Quigley EMM, Moayyedi P. Effect of Antidepressants and Psychological Therapies in Irritable Bowel Syndrome: An Updated Systematic Review and Meta-Analysis. *Am J Gastroenterol* 2019;114:21-39. doi:[10.1038/s41395-018-0222-5](https://doi.org/10.1038/s41395-018-0222-5)
 38. Camilleri M, Boeckxstaens G. Dietary and pharmacological treatment of abdominal pain in IBS. *Gut* 2017;66:966-974. doi:[10.1136/gutjnl-2016-313425](https://doi.org/10.1136/gutjnl-2016-313425)
 39. Cipriani A, Furukawa TA, Salanti G, et al. Comparative efficacy and acceptability of 21 antidepressant drugs for the acute treatment of adults with major depressive disorder: a systematic review and network meta-analysis. *Focus (Am Psychiatr Publ)* 2018;16:420-429. doi:[10.1176/appi.focus.16407](https://doi.org/10.1176/appi.focus.16407)
 40. Brambilla P, Cipriani A, Hotopf M, Barbui C. Side-effect profile of fluoxetine in comparison with other SSRIs, tricyclic and newer antidepressants: a meta-analysis of clinical trial data. *Pharmacopsychiatry* 2005;38:69-77. doi:[10.1055/s-2005-837806](https://doi.org/10.1055/s-2005-837806)
 41. Tack J, Broekaert D, Fischler B, van Oudenhove L, Gevers AM, Janssens J. A controlled crossover study of the selective serotonin reuptake inhibitor citalopram in irritable bowel syndrome. *Gut* 2006;55:1095-1103. doi:[10.1136/gut.2005.077503](https://doi.org/10.1136/gut.2005.077503)
 42. Fichna J, Storr MA. Brain-gut interactions in IBS. *Front Pharmacol* 2012;3:127. doi:[10.3389/fphar.2012.00127](https://doi.org/10.3389/fphar.2012.00127)
 43. Simrén M, Tack J. New treatments and therapeutic targets for IBS and other functional bowel disorders. *Nat Rev Gastroenterol Hepatol* 2018;15:589-605. doi:[10.1038/s41575-018-0034-5](https://doi.org/10.1038/s41575-018-0034-5)
 44. Lesbros-Pantoflickova D, Michetti P, Fried M, Beglinger C, Blum AL. Metaanalysis: the treatment of irritable bowel syndrome.

- Aliment Pharmacol Ther 2004;20:1253-1269. doi:[10.1111/j.1365-2036.2004.02267.x](https://doi.org/10.1111/j.1365-2036.2004.02267.x)
45. Nevels RM, Gontkovsky ST, Williams BE. Paroxetine-The Antidepressant from Hell? Probably Not, But Caution Required. *Psychopharmacol Bull* 2016;46:77-104.
 46. Kowalska M, Nowaczyk J, Fijałkowski Ł, Nowaczyk A. Paroxetine-Overview of the Molecular Mechanisms of Action. *Int J Mol Sci* 2021;22:1662. doi:[10.3390/ijms22041662](https://doi.org/10.3390/ijms22041662)
 47. Bundeff AW, Woodis CB. Selective serotonin reuptake inhibitors for the treatment of irritable bowel syndrome. *Ann Pharmacother* 2014;48:777-784. doi:[10.1177/1060028014528151](https://doi.org/10.1177/1060028014528151)
 48. Trinkley KE, Nahata MC. Medication management of irritable bowel syndrome. *Digestion* 2014;89:253-267. doi: [10.1159/000362405](https://doi.org/10.1159/000362405)
 49. Sansone RA, Sansone LA. Serotonin norepinephrine reuptake inhibitors: a pharmacological comparison. *Innov Clin Neurosci* 2014;11:37-42.
 50. Grover M, Camilleri M. Effects on gastrointestinal functions and symptoms of serotonergic psychoactive agents used in functional gastrointestinal diseases. *J Gastroenterol* 2013;48:177-181. doi: [10.1007/s00535-012-0726-5](https://doi.org/10.1007/s00535-012-0726-5)
 51. Beattie DT, Smith JA. Serotonin pharmacology in the gastrointestinal tract: a review. *Naunyn Schmiedeberg's Arch Pharmacol* 2008;377:181-203. doi:[10.1007/s00210-008-0276-9](https://doi.org/10.1007/s00210-008-0276-9)
 52. Lee YC, Chen PP. A review of SSRIs and SNRIs in neuropathic pain. *Expert Opin Pharmacother* 2010;11:2813-2825. doi:[10.1517/14656566.2010.507192](https://doi.org/10.1517/14656566.2010.507192)
 53. Szigethy E, Knisely M, Drossman D. Opioid misuse in gastroenterology and non-opioid management of abdominal pain. *Nat Rev Gastroenterol Hepatol* 2018;15:168-180. doi:[10.1038/nrgastro.2017.141](https://doi.org/10.1038/nrgastro.2017.141)
 54. Friedrich M, Grady SE, Wall GC. Effects of antidepressants in patients with irritable bowel syndrome and comorbid depression. *Clin Ther* 2010;32:1221-1233. doi:[10.1016/j.clinthera.2010.07.002](https://doi.org/10.1016/j.clinthera.2010.07.002)
 55. Chial HJ, Camilleri M, Ferber I, et al. Effects of venlafaxine, buspirone, and placebo on colonic sensorimotor functions in healthy humans. *Clin Gastroenterol Hepatol* 2003;1:211-218. doi:[10.1053/jcgh.2003.50031](https://doi.org/10.1053/jcgh.2003.50031)
 56. Brennan BP, Fogarty KV, Roberts JL, et al. Duloxetine in the treatment of irritable bowel syndrome: an open-label pilot study. *Hum Psychopharmacol* 2009;24:423-428. doi:[10.1002/hup.1038](https://doi.org/10.1002/hup.1038)
 57. Kaplan A, Franzen MD, Nickell PV, Ransom D, Lebovitz PJ. An open-label trial of duloxetine in patients with irritable bowel syndrome and comorbid generalized anxiety disorder. *Int J Psychiatry Clin Pract* 2014;18:11-15. doi:[10.3109/13651501.2013.838632](https://doi.org/10.3109/13651501.2013.838632)
 58. Salehian R, Mokhtare M, Ghanbari Jolfaei A, Noorian R. Investigation the Effectiveness of Duloxetine in Quality of Life and Symptoms of Patients with Irritable Bowel Syndrome. *Adv Biomed Res* 2021;10:14. doi:[10.4103/abr.abr_247_20](https://doi.org/10.4103/abr.abr_247_20)
 59. Lewis-Fernández R, Lam P, Lucak S, et al. An open-label pilot study of duloxetine in patients with irritable bowel syndrome and comorbid major depressive disorder. *J Clin Psychopharmacol* 2016;36:710-715. doi:[10.1097/JCP.0000000000000599](https://doi.org/10.1097/JCP.0000000000000599)
 60. Depoortère R, Meleine M, Bardin L, et al. Milnacipran is active in models of irritable bowel syndrome and abdominal visceral pain in rodents. *Eur J Pharmacol* 2011;672:83-87. doi:[10.1016/j.ejphar.2011.09.182](https://doi.org/10.1016/j.ejphar.2011.09.182)
 61. Cording M, Derry S, Phillips T, Moore RA, Wiffen PJ. Milnacipran for pain in fibromyalgia in adults. *Cochrane Database Syst Rev* 2015;(10):CD008244. doi:[10.1002/14651858.CD008244.pub3](https://doi.org/10.1002/14651858.CD008244.pub3)
 62. Lee H, Kim JH, Min BH, et al. Efficacy of venlafaxine for symptomatic relief in young adult patients with functional chest pain: a randomized, double-blind, placebo-controlled, crossover trial. *Am J Gastroenterol* 2010;105:1504-1512. doi:[10.1038/ajg.2010.82](https://doi.org/10.1038/ajg.2010.82)
 63. Chial HJ, Camilleri M, Ferber I, et al. Effects of venlafaxine, buspirone, and placebo on colonic sensorimotor functions in healthy humans. *Clin Gastroenterol Hepatol* 2003;1:211-218. doi:[10.1053/jcgh.2003.50031](https://doi.org/10.1053/jcgh.2003.50031)
 64. Staudacher HM, Mikocka-Walus A, Ford AC. Common mental disorders in irritable bowel syndrome: pathophysiology, management, and considerations for future randomised controlled trials. *Lancet Gastroenterol Hepatol* 2021;6:401-410. doi:[10.1016/S2468-1253\(20\)30363](https://doi.org/10.1016/S2468-1253(20)30363)
 65. Chen L, Ilham SJ, Feng B. Pharmacological Approach for Managing Pain in Irritable Bowel Syndrome: A Review Article. *Anesth Pain Med* 2017;7:e42747. doi:[10.5812/aapm.42747](https://doi.org/10.5812/aapm.42747)
 66. Jha MK, Rush AJ, Trivedi MH. When Discontinuing SSRI Antidepressants Is a Challenge: Management Tips. *Am J Psychiatry* 2018;175:1176-1184. doi:[10.1176/appi.ajp.2018.18060692](https://doi.org/10.1176/appi.ajp.2018.18060692)
 67. Hengartner MP, Schulthess L, Sorensen A, Framer A. Protracted withdrawal syndrome after stopping antidepressants: a descriptive quantitative analysis of consumer narratives from a large internet forum. *Ther Adv Psychopharmacol* 2020;10:2045125320980573. doi:[10.1177/2045125320980573](https://doi.org/10.1177/2045125320980573)
 68. Gabriel M, Sharma V. Antidepressant discontinuation syndrome. *CMAJ* 2017;189:E747. doi:[10.1503/cmaj.160991](https://doi.org/10.1503/cmaj.160991)
 69. Fava GA, Cosci F. Understanding and Managing Withdrawal Syndromes After Discontinuation of Antidepressant Drugs. *J Clin Psychiatry* 2019;80:19com12794. doi:[10.4088/JCP.19com12794](https://doi.org/10.4088/JCP.19com12794)
 70. Groot PC, van Os J. How user knowledge of psychotropic drug withdrawal resulted in the development of person-specific tapering medication. *Ther Adv Psychopharmacol* 2020;10:2045125320932452. doi:[10.1177/2045125320932452](https://doi.org/10.1177/2045125320932452)
 71. Schatzberg AF, Blier P, Delgado PL, Fava M, Haddad PM, Shelton RC. Antidepressant discontinuation syndrome: consensus panel recommendations for clinical management and additional research. *J Clin Psychiatry* 2006;67 Suppl 4:27-30.
 72. Zheng Y, Yu T, Tang Y, et al. Efficacy, and safety of 5-hydroxytryptamine 3 receptor antagonists in irritable bowel syndrome: a systematic review and meta-analysis of randomized controlled trials. *PLoS One* 2017;12:e0172846. doi:[10.1371/journal.pone.0172846](https://doi.org/10.1371/journal.pone.0172846)
 73. Hirata T, Funatsu T, Keto Y, et al. Role of serotonin 5-HT₃ receptor in the pathogenesis of IBS with diarrhea. 84th Annual Meeting of the Japanese-Pharmacological-Society/11th. *J Pharmacol Sci* 2011;115.
 74. Anttila SA, Leinonen EV. A review of the pharmacological and clinical profile of mirtazapine. *CNS Drug Rev* 2001;7:249-264. doi:[10.1111/j.1527-3458.2001.tb00198.x](https://doi.org/10.1111/j.1527-3458.2001.tb00198.x)
 75. Jiang SM, Jia L, Liu J, Shi MM, Xu MZ. Beneficial effects of antidepressant mirtazapine in functional dyspepsia patients with weight loss. *World J Gastroenterol* 2016;22:5260-5266. doi:[10.3748/wjg.v22.i22.5260](https://doi.org/10.3748/wjg.v22.i22.5260)
 76. Thomas SG. Irritable bowel syndrome and mirtazapine. *Am J Psychiatry* 2000;157:1341-1342. doi:[10.1176/appi.ajp.157.8.1341-a](https://doi.org/10.1176/appi.ajp.157.8.1341-a)
 77. Khalilian A, Ahmadi Moghaddam D, Saki S, Mohammadi Y, Mehrpooya M. A randomized, double-blind, placebo-controlled study to assess efficacy of mirtazapine for the treatment of diarrhea predominant irritable bowel syndrome. *Biopsychosoc Med* 2021;15:3. doi:[10.1186/s13030-021-00205-2](https://doi.org/10.1186/s13030-021-00205-2)
 78. Lu J, Shi L, Huang D, et al. Depression and Structural Factors Are Associated with Symptoms in Patients of Irritable Bowel Syndrome with Diarrhea. *J Neurogastroenterol Motil* 2020;26:505-513. doi:[10.5056/jnm19166](https://doi.org/10.5056/jnm19166)
 79. Akama F, Mikami K, Watanabe N, Kimoto K, Yamamoto K, Matsumoto H. Efficacy of Mirtazapine on Irritable Bowel Syndrome with Anxiety and Depression: A Case Study. *J Nippon Med Sch* 2018;85:330-333. doi:[10.1272/jnms.JNMS.2018_85-53](https://doi.org/10.1272/jnms.JNMS.2018_85-53)

80. Spiegel DR, Kolb R. Treatment of irritable bowel syndrome with comorbid anxiety symptoms with mirtazapine. *Clin Neuropharmacol* 2011;34:36-38. doi:[10.1097/WNF.0b013e318209cef2](https://doi.org/10.1097/WNF.0b013e318209cef2)
81. Shuman M, Chukwu A, Van Veldhuizen N, Miller SA. Relationship between mirtazapine dose and incidence of adrenergic side effects: An exploratory analysis. *Ment Health Clin* 2019;9:41-47. doi:[10.9740/mhc.2019.01.041](https://doi.org/10.9740/mhc.2019.01.041)
82. Pae CU, Lee SJ, Han C, Patkar AA, Masand PS. Atypical antipsychotics as a possible treatment option for irritable bowel syndrome. *Expert Opin Investig Drugs* 2013;22:565-572. doi:[10.1517/13543784.2013.782392](https://doi.org/10.1517/13543784.2013.782392)
83. Pae CU. Effect of quetiapine-XR on irritable bowel syndrome. *Prog Neuropsychopharmacol Biol Psychiatry* 2010;34:1162-1163. doi:[10.1016/j.pnpbp.2010.05.021](https://doi.org/10.1016/j.pnpbp.2010.05.021)
84. Grover M, Dorn SD, Weinland SR, Dalton CB, Gaynes BN, Drossman DA. Atypical Antipsychotic Quetiapine in the Management of Severe Refractory Functional Gastrointestinal Disorders. *Dig Dis Sci* 2009;54:1284-1291. doi:[10.1007/s10620-009-0723-6](https://doi.org/10.1007/s10620-009-0723-6)
85. Martín-Blanco A, Pascual JC, Soler J, Valdepérez A, Pérez V. Quetiapine in the treatment of refractory irritable bowel syndrome: a case report. *Prog Neuropsychopharmacol Biol Psychiatry* 2010;34:715-716. doi:[10.1016/j.pnpbp.2010.03.014](https://doi.org/10.1016/j.pnpbp.2010.03.014)
86. Bymaster FP, Falcone JE, Bauzon D, et al. Potent antagonism of 5-HT(3) and 5-HT(6) receptors by olanzapine. *Eur J Pharmacol* 2001;430:341-349. doi:[10.1016/s0014-2999\(01\)01399-1](https://doi.org/10.1016/s0014-2999(01)01399-1)
87. Zhang J, Qiao Y, Le J, Sun D, Guan Y, Li Z. Olanzapine may inhibit colonic motility associated with the 5-HT receptor and myosin light chain kinase. *Psychiatry Investig* 2016;13:232-238. doi:[10.4306/pi.2016.13.2.232](https://doi.org/10.4306/pi.2016.13.2.232)
88. Almeida-Santos AF, Ferreira RC, Duarte ID, Aguiar DC, Romero TR, Moreira FA. The antipsychotic aripiprazole induces antinociceptive effects: Possible role of peripheral dopamine D 2 and serotonin 5-HT1A receptors. *Eur J Pharmacol* 2015;765:300-306. doi:[10.1016/j.ejphar.2015.08.053](https://doi.org/10.1016/j.ejphar.2015.08.053)
89. Jimenez XF, Sundararajan T, Covington EC. A systematic review of atypical antipsychotics in chronic pain management. *Clin J Pain* 2018;34:585-591. doi:[10.1097/AJP.0000000000000567](https://doi.org/10.1097/AJP.0000000000000567)
90. Gale JD, Houghton LA. Alpha 2 Delta ($\alpha(2)\delta$) Ligands, Gabapentin and Pregabalin: What is the Evidence for Potential Use of These Ligands in Irritable Bowel Syndrome. *Front Pharmacol* 2011;2:28. doi:[10.3389/fphar.2011.00028](https://doi.org/10.3389/fphar.2011.00028)
91. Trinkley KE, Nahata MC. Treatment of irritable bowel syndrome. *J Clin Pharm Ther* 2011;36:275-282. doi:[10.1111/j.1365-2710.2010.01177.x](https://doi.org/10.1111/j.1365-2710.2010.01177.x)
92. Houghton LA, Fell C, Whorwell PJ, Jones I, Sudworth DP, Gale JD. Effect of a second-generation $\alpha(2)\delta$ ligand (pregabalin) on visceral sensation in hypersensitive patients with irritable bowel syndrome. *Gut* 2007;56:1218-1225. doi:[10.1136/gut.2006.110858](https://doi.org/10.1136/gut.2006.110858)
93. Saito YA, Almazar AE, Tilkes KE, et al. Randomized clinical trial: pregabalin vs. placebo for irritable bowel syndrome. *Aliment Pharmacol Ther* 2019;49:389-397. doi:[10.1111/apt.15077](https://doi.org/10.1111/apt.15077)
94. Iturrino J, Camilleri M, Busciglio I, Burton D, Zinsmeister AR. Pilot trial: pregabalin on colonic sensorimotor functions in irritable bowel syndrome. *Dig Liver Dis* 2014;46:113-118. doi:[10.1016/j.dld.2013.09.002](https://doi.org/10.1016/j.dld.2013.09.002)
95. Lee KJ, Kim JH, Cho SW. Gabapentin reduces rectal mechanosensitivity and increases rectal compliance in patients with diarrhea-predominant irritable bowel syndrome. *Aliment Pharmacol Ther* 2005;22:981-988. doi:[10.1111/j.1365-2036.2005.02685.x](https://doi.org/10.1111/j.1365-2036.2005.02685.x)
96. Zhang MM, Liu SB, Chen T, et al. Effects of NB001 and gabapentin on irritable bowel syndrome-induced behavioral anxiety and spontaneous pain. *Mol Brain* 2014;7:47. doi:[10.1186/1756-6606-7-47](https://doi.org/10.1186/1756-6606-7-47)
96. Halpert A. Irritable Bowel Syndrome: Patient-Provider Interaction and Patient Education. *J Clin Med* 2018;7:3. doi:[10.3390/jcm7010003](https://doi.org/10.3390/jcm7010003)
97. Drossman DA, Chang L, Deutsch JK, et al. A Review of the Evidence and Recommendations on Communication Skills and the Patient-Provider Relationship (PPR): A Rome Foundation Working Team Report. *Gastroenterology* 2021;161:1670-1688.e7. doi:[10.1053/j.gastro.2021.07.037](https://doi.org/10.1053/j.gastro.2021.07.037)